[[= rACING

PARTS CATALOGUE

2024 / 2025

-GP10

MINI

VAVARY
X)X

R

>

A

1|Page

2024 / 2025 MINIGP-10




MIREZEE

1. HANDLE LEVER / THROTTLE / CABLES / HOLDERS / PROTECTORS

No. Reference Description Reqd No.
STD OP1 OP2

1 |1765|6921 HANDLEBAR 2

2 | 4496 | 5908 PIPE, THROTTLE 1

3 | 5389 | 2987 LEVER, CLUTCH 1

4 (1348 | 7420 SET GRIP HANDLE 1

5 | 8716 SET HOLDER, PIPE 1

6 |5940 BOLT M8x20 2

7 | 0629 BOLT M8x30 2

8 | 6405 KIT HANDLE COVERS 1

9 |4110 CAP, HANDLE PIPE 2
10 | 6067 | 0528 CABLE, THROTTLE 1
11 | 0529 CABLE, CLUTCH 1

2024 / 2025 MINIGP-10 2|Page




MIREZEE

2. FRONT BRAKE MASTER CYLINDER / CALIPER / REPAIR KIT
No Reference Description Reqd No.
STD OP1 OP2
1 | 3000 FORMULA FR. BRAKE PUMP 1
2 (3003 LEVER, FR. BRAKE 1
3 |3790 BOLT, BRAKE COVER 2
4 15910 HOSE, FR. BRAKE 1
5 |6922 RACOR BOLT + WASHER, FORMULA M8 2
6 |3002 FORMULA CALIPER 1
7 | 5062 BOLT M8x30, CALIPER 2
8 | 3789|4072 | 4073 | BRAKE PAD SET, CALIPER 1
9 | 3955 FR. BRAKE SET (NO BOLTS) 1
10 | 3792 REPAIR KIT, FORMULA BRAKE PUMP 1
11 | 4943 REPAIR KIT, FORMULA CALIPER 1
12 | 3791 BOLT, FORMULA BRAKE PAD 1

2024 / 2025 MINIGP-10 3|Page




MIREZEE

3. STEERING STEM (33,5MM) / OP2 (28MM)
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 5366 STEERING AXLE (22MM) 1
2 | 7053 | 7054 | 7055 | ECCENTRIC SET (22MM) 1
3 | 5367 BEARING, HEAD PIPE 2
4 | 3846 | 3845 UNDER STEM 1
5 | 0479 NUT, HEAD PIPE 1
6 | 1741 DUST STEAL 1
7 | 3848 | 3847 STEM UP (A) 1
8 | 6543 STEM UP (B) 1
9 | 5368 BOLT, STEERING AXLE 1
10 | 3187 | 2059 BOLT M8x35 6
11 | 2062 | 4808 BOLT M8x16 2
= 12 | 1912 7070 | STEERING STEM SET 1
1 | 7145 STEERING AXLE (21MM) 1
= 3857 | 3855 | 5476 | ECCENTRIC SET (21MM) 1

2024 / 2025 MINIGP-10 4|Page




MIREZEE

= SH—+—o
% 4. FRONT FORK
—i 10 No Reference Description Reqd No.
! D é@ STD | OP1 | OP2

? 12 1 (3170 FORK ASSY (585MM) 1
2 | 3064|7228 CAP, FORK 1
3 [ 5966 OUTER BODY FORK 1
5 4 15969 INNER BODY FORK 1
~_4® 5 | 5974 R. FOOT, FORK 1
6 |5662 L. FOOT, FORK 1
@—-— 7 | 6480 SLIDE COLLAR 1
F 8 |0298|5617 GUIDE COLLAR 1
9 |6481 RING BACK UP 1
@ 10 | 4442 | 3805 OIL SEAL 1
11 [ 6638 O-RING, OIL SEAL STOPPER 1
@ 12 | 1037 SEAL DUST 1
13 | 1254 BOLT M6x30 4
@ @ 14 | 5933 BOLT M6x12 4
15 | 7190 BOLT M4x12 4
16 | 3275 HOLDER WHEEL FR. 1
17 | 3457 | 6019 FR. FENDER SUPPORT 1
18 | 4887 SPRING K =4 1
19 | 4888 SPRING K=5 1
20 | 5599 SPRINGK=6 1
21 | 6590 SPRING K =7 1
22 | 7193 DAMPER COMP. FR. 1
23 | 4999 | 5860 DAMPER COMP. FR. ANDREANI 1
24 | 7229 FORK ADJUSTER 1
25 | 2294 OIL SEAL AND SEAL DUST 1

2024 / 2025 MINIGP-10 5|Page




2024 / 2025 MINIGP-10

2025 Version

MIREZEE

5. FRONT WHEEL

No. Reference Description Reqd No.
STD OP1 OP2
1 | 5354 NUT M14, FR. WHEEL 1
2 5475 WASHER M14, AXLE WHEEL 1
3 | 5940 BOLT M8x20, FR. BRAKE DISK 3
4 8654 FR. BRAKE DISK 210mm 1
5 | 8701 R. SPACER, FR. WHEEL 1
6 3195 BEARING, FR. WHEEL 2
7 | 0223 FR. WHEEL 10" & BEARINGS 1
8 3325 L. SPACER, FR. WHEEL 1
9 5315 AXLE, FR. WHEEL 1
10 | 2684S FR. TIRE (S) 1
11 | 1010 | 2613 VALVE 1
6|Page




2024 / 2025 MINIGP-10

Version 2024 - Previous version

MIREZEE

5. FRONT WHEEL
No Reference Description Reqd No.
STD OP1 OP2
1 | 5354 NUT M14, FR. WHEEL 1
2 5475 WASHER M14, AXLE WHEEL 1
3 | 5940 BOLT M8x20, FR. BRAKE DISK 4
4 3547 | 3192 FR. BRAKE DISK 1
5 | 7188 CENTERING, FR. BRAKE DISK 4
6 4434 SPACER 1
7 3306 L. SPACER, FR. WHEEL 1
8 3195 BEARING, FR. WHEEL 2
9 |6416/0811/6415/6414 | FR. WHEEL 10" & BEARINGS 1
10 | 3305 R. SPACER, FR. WHEEL 1
11 | 5315 AXLE, FR. WHEEL 1
12 | 2684S FR. TIRE (S) 1
13 | 1010 | 2613 VALVE 1
7|Page




MIREZEE

6. REAR BRAKE MASTER CYLINDER / CALIPER
@—— No Reference Description Reqd No.
STD | OP1 | OP2

1 |6738 RR. BRAKE PUMP 1

2 | 1766 BOLT M6x20 4

3 [4579 BOLT M6x10 1

4 (1922 BOLT M6x25 1

5 | 4757 ROD END 1

6 | 1906 NUT 1

7 |5101 COPPER WASHER M10 2

8 | 0196 RACOR BOLT M10 1

9 |[5337 HOSE, RR. BRAKE 1

10 | 0632 SUPPORT, CALIPER 1

11 | 6348 CENTERING 2

@ 12 | 2637 MIR RACING RR. CALIPER 1
13 | 0896 BRAKE PADS 1

! 14 | 0035 COPPER WASHER M8 2
15 | 0197 RACOR BOLT M8 1

16 | 6589 BRAKE FLUID 1

MIR RACING RR. BRAKE KIT (550MM),
m:!_gm 1710643 | 5963 WITHOUT CALIPPER SUPPOIS(T (*10) ! 1

O,

2024 / 2025 MINIGP-10 8|Page




MIREZEE

2025 Version

7. REAR WHEEL
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 5354 NUT M14, AXLE RR. WHEEL 1
2 | 5475 WASHER M14 1
3 | 5940 BOLT M8x20 3
4 | 8367 | 1527 SPROCKET 415 39T 1
5 | 2660 R. SPACER 15mm 1
6 | 3195 FAG BEARING 2
7 | 0224 RR. WHEEL 10" & BEARINGS 1
8 | 8702 L. SPACER 12mm 1
9 | 0637 RR. BRAKE DISK 1
10 | 1002 BOLT M8x16 3
SPROCKET 415 11 | 2983 AXLE, RR. WHEEL 1
No. | Reference Description 12 ] 29315 RR. TIRE (S) 1
4 |8367/1527 | 32D /33D /34D /35D /36D /37D /38D /39D /40D /41D /42D / 43D 13 | 1010 | 2613 VALVE 1

2024 / 2025 MINIGP-10 9|Page




MIREZEE

Version 2024 - Previous version

7. REAR WHEEL
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 5354 NUT M14, AXLE RR. WHEEL 1
2 | 5475 WASHER M14 1
3 | 5940 BOLT M8x20 4
4 | 5485 SPROCKET 415 39T 1
5 | 3308 R. SPACER 1
6 | 3195 FAG BEARING 2
7 | 6417 | 6418 | 6419 | RR. WHEEL 10" & BEARINGS 1
8 | 3307 L. SPACER 1
9 | 3700 RR. BRAKE DISK 1
10 | 1002 BOLT M8x16 1
SPROCKET 415 11 | 2983 AXLE, RR. WHEEL 1
No. | Reference Description 12 ] 29315 RR. TIRE (S) 1
4 | 5485 |32D/33D/34D/35D /36D /37D /38D /39D /40D /41D /42D /43D 13 | 1010 | 2613 VALVE 1

2024 / 2025 MINIGP-10 10|Page




MIREZEE

8. FUEL TANK
No Reference Description Reqd No.
STD | OP1 | OP2
5 1 |1995 FUEL TUBE 1
2 | 3658|3656 FUEL FILTER 1
3 | 5547 FUEL TAP 1
& 4 | 3177 FUEL TANK 1
5 |1922 BOLT M6x25 2
6 | 6656 O-RING, FUEL CAP 3
7 | 3525 | 3524 | 3526 | CAP SET 1
{': 8 |4698 BOLT M5x12 4
9 | 4540|5146 MUZ EXPLOSAFE 1

2024 / 2025 MINIGP-10 11|Page




MIREZEE

9. EXHAUST MUFFLER
No Reference Description Reqd No.
STD | OP1| OP2
1 |3058 GASKET, EXHAUST PIPE 1
2 | 7366 INLET PIPE SET 1
3 | 3528 SPRING, EXHAUST 4
4 | 5484 SECTION 1, PIPE EXHAUST 1
5 | 6347 SECTION 2, PIPE EXHAUST 1
6 | 7187 G10 EXHAUST MUFFLER 1
7 | 7368 KIT SUPPORT, EXHAUST MUFFLER 1
8 |[2754 GLASS WOOL 1
9 | 1316 SILENTBLOCK 1
10 | 3205 EXHAUST SYSTEM 1

2024 / 2025 MINIGP-10 12|Page




MIREZEE

10. LEFT STEP / SWITCH PEDAL

2024 / 2025 MINIGP-10

No Reference Description Reqd No.
STD | OP1 | OP2

1 (4111 CAP, STEP ARM 1
2 (5185 BOLT M8x25 1
3 | 4498 L FOOT REST 1
4 | 4806 L. SUPPORT FOOT REST SET 1
5 [7383 SUPPORT, FOOT REST 1
6 |3181 HOLDER, FOOT REST 1
7 |5933 BOLT M6x12 2
8 | 7384 BOLT M5x10 2
9 | 3680|3996 | 3997 | PEDAL SHIFT SET 1
10 | 5381 LEVER TOE 1

13| Page




MIREZEE

11. RIGHT STEP / REAR BRAKE PEDAL
No Reference Description Reqd No.
STD | OP1 | OP2
1 [4111 CAP, STEP ARM 1
2 (1924 BOLT M8x40 1
3) 3 4230 R. FOOT REST 1
4 | 5380 (2387 BEARING 1
5 [2719 BRAKE PEDAL SET 1
0, 7 6 |5381 LEVER TOE 1
7 |1923 BOLT M6x20 Av 1
8 [5379 SPACER, LEVER 1
9 | 1766 BOLT M6x20 1
10 | 4815 ECCENTRIC 1
11 | 3180 HOLDER, FOOT REST 1
12 {4305 BOLT M6x16 2
13 | 4820 HOLDER, BRAKE PUMP 1
14 | 5933 BOLT M6x12 2

2024 / 2025 MINIGP-10 14 |Page




MIREZEE

12. SWINGARM
No Reference Description Reqd No.
STD | OP1 | OP2

1 | 0636 SWINGARM 380 1
2 |3190 BOLT M8x105 1
3 |6971 SPACER, SWINGARM 2
4 | 4455 SUPPORT, SWINGARM 1
5 11248 WASHER M8 1
6 |1890 NUT M8 1
7 |2979 NUT M25, ADJUSTER PIVOT 1
8 |2984 BOLT, ADJUSTER PIVOT 1
9 | 1044 BEARING, SWINGARM 2
10 | 6972 R. OUTER COLLAR, REAR CUSHION 6,5MM 1
€ 11 | 7394 WASHER M12 1
12 | 2982 AXLE, SWINGARM 1
13 | 5359 R. SPACER, SWINGARM 16MM 1
14 | 5360 BEARING, RR. CUSHION 2
15 | 4985 COOPER WASHER 10X14X1,5 1
16 | 3146 R. SPACER, SWINGARM 14MM 1

2024 / 2025 MINIGP-10 15| Page




MIREZEE

12. SWINGARM
Reference Description Reqd No.
STD | OP1 | OP2
4427 TUBE STAPLER 1
7384 BOLT M5x10 1
7838 SLIDER, CHAIN 1
1766 BOLT M6x20 2
5934 WASHER M6 2
1908 NUT M6 2
0629 BOLT M8x30 2
4697 SUPPORT, RR. WHEEL 2
2638 L. ADJUSTER, CHAIN 1
@& 2641 R. ADJUSTER, CHAIN 1
4435 BOLT M8x55 2
6624 CIRCLIP, BOLT 2
4102 PROTECTOR, SWINGARM 1
6955 BOLT M5x8 2
7398 PROTECTIVE COLLAR, SWINGARM 2
7445 | 7446 | 7074 | CHAIN 415 1

2024 / 2025 MINIGP-10 16|Page




MIREZEE

13. REAR SHOCK ABSORBER SYSTEM
No Reference Description Reqd No.
STD | OP1 | OP2
1 [5334 BOLT M10x95 1
2 [5359 COLLAR, BEARING 4
3 | 5360 BEARING, ROD ASSY 4
4 | 5466 BOLT M10x30 2
5 [4433 ROD ASSY, LINK 2
6 |5373 COLLAR, LINK 1
7 | 7406 BOLT M10x45 1
8 | 7407 BOLT HEX. M10x45 1
9 | 4429 L. PLATE, LINK ARM 1
10 | 3024 SPACER, LINK ARM 1
11 | 6267 RR. SHOCK 1
12 | 7408 SPACER, LINK 2
13 | 4430 R. PLATE, LINK ARM 1
14 | 1916 NUT M10 2

2024 / 2025 MINIGP-10 17 |Page




MIREZEE

29
@

% 1@
" S )

ap 13. REAR SHOCK ABSORBER SYSTEM
No. Reference Description Reqd No.
STD | OP1 | OP2
15 | 7428 BOLT M8x100 1
16 | 4461 BOLT M10x100 1
17 | 2062 BOLT M8x16 4
18 | 4104 WASHER M8 5
19 | 4450 UPPER L. SUPPORT, RR SHOCK 1
20 | 4811 SPACER, L. RR SHOCK 1
SPRING 21 | 5371 WASHER M10 1
No. | Reference | Description 22 | 4810 SPACER, L. RR SHOCK 1
Ibf/in | kgf/mm 23 | 4448 R. SPACER, RR SHOCK 1
29 3100 175 31 24 | 5940 BOLT M8x20 1
29 3097 225 4 25 | 4451 BOLT END, RR SHOCK 1
29 4951 250 4,5 26 | 4784 SPACER, R. RR SHOCK 1
29 3099 275 4,9 27 | 4449 UPPER R. SUPPORT, CUSHION 1
29 3815 300 53 28 | 4452 NUT M8 1
29 3814 350 6,2 »9 | 5699 UPPER RR SHOCK KIT ((15, 16, 19,
29 3098 400 7,1 20, 22, 23, 25, 26, 27)

2024 / 2025 MINIGP-10 18 |Page




MIREZEE

14. FRAME BODY
No Reference Description Reqd No.
STD | OP1 | OP2
1 |6289 FR. SUPPORT, RADIATOR 1
2 | 7412 CLIP, CDI 2
3 | 7413 SILENTBLOCK, CDI 2
4 |0629 BOLT M8x30 2
5 [4104 WASHER M8 7
6 |4452 NUT M8 2
7 | 7415 SPACER, STEERING STEM 4
8 | 4113 END, STEERING STEM 2
9 |[3239 FRAME BODY 1
10 | 4459 LATERAL HOLDER, ENGINE 2
11 | 4809 BOLT M8x12 4
12 | 3189 AXLE M8x115, ENGINE 1
13 | 2062 BOLT M8x16 4
14 | 4460 CONICAL WASHER M8 8
15 | 3300 SUBFRAME 1
16 | 3202 LOWER HOLDER, ENGINE 1
17 | 1253 BOLT M8x20 5
18 | 2482 AXLE M10x120, LOWER SUPPORT 1
19 | 5371 WASHER M10 2
20 | 4411 COLLAR, LOWER SUPPORT 1
21 | 1914 NUT M10 2
22 | 6704 CAP, FRAME BODY 2
23 | 3844 CHAIN GUARD KIT, FRAME BODY 1

2024 / 2025 MINIGP-10 19|Page




MIREZEE

MAIN JET
No. | Reference Description
AIR JET wl | e 72/74/76/90/92,5/95/97,5/100/ 102/ 102,5/ 103 /
No. | Reference Description 105/106/107,5/108/110/112/112,5/115/117,5/118
10 1190 35/38/40/42/45/48 /50 11 2473 120/122/125/128/130/132/135/138/140/ 142/ 145

15. INTAKE BODY
No Reference Description Reqd No.
STD | OP1 | OP2
1 | 1254 BOLT M6x30 2
2 | 0066 GASKET, ENGINE-INLET 1
3 | 1766 BOLT M6x20 2
4 10225 INLET 1
5 |6932 O-RING 1
6 | 6661 GASKET, INLET-CARBURETTOR 1
7 | 1908 NUT M6 2
8 |5589 CARBURETOR MIKUNI 22 1
9 |6342 AIR FILTER 1
10 | 1190 AIR JET 1
11 | 5069 | 2473 MAIN JET 1

2024 / 2025 MINIGP-10

20| Page




MIREZEE

16. COOLING SYSTEM
No Reference Description Reqd No.
STD | OP1 | OP2

1 |1254 BOLT M6x30 2
2 | 0198 SILENTBLOCK 2
3 | 1159 RADIATOR AND SILENTBLOCK KIT 1
4 11908 NUT M6 2
5 | 7409 COPPER WASHER M10
6 | 1818 RACOR BOLT AND WASHER M10 2
7 | 0035 COPPER WASHER M8
8 | 1817 RACOR BOLT AND WASHER M8
9 [4889 (3321 TUBE KIT 1

2024 / 2025 MINIGP-10 21|Page




2024 / 2025 MINIGP-10

MIREZEE

17. ELECTRIC SYSTEM

No. Reference Description Reqd No.
STD | OP1 | OP2

1 |2278 WIRING LOOM 1
2 11182 CDI 1
3 | 4754|1120 STOP BOTOM 1
4 10053 SPARK PLUG 1
5 |2607 PIPE, SPARK PLUG 1
6 |2104 COIL & PIPE 1

22 |Page




MIREZEE

18. FAIRINGS
@ ? No Reference Description Reqd No.
STD | OP1 | OP2
o ] l 1 | 5937 BOLT M6x10 8
SO G ——y 2 | 5993 | 2498 MUDGUARD FENDER 1
} 3 | 4305 BOLT M6x16 1
3 \ 4 | 5934 WASHER M6 3
5 | 4841 NYLON COLLAR, FR. FENDER 1
4)(5 6 | 6465 | 0651 BOLT & WASHER KIT, FR. SCREEN 1
7 | 5017 | 2580 FR. SCREEN 1
8 | 6131 | 6655 FRONT FENDER 1
9 | 0520 FAST BOLT KIT 4
10 | 1254 BOLT M6x30 2
11 | 4955 SPACER, FR. FENDER 2
> ’ 12 | 6132 | 2496 | 5991 | LOWER FENDER 1
@ A~ M aWR 13 | 7154 CAP, LOWER FENDER 1
l 2 ,"‘, —— 14 | 5524 FAST BOLT
.h ‘l’ ‘. 15 | 4708 | 0340 R. FENDER 1
16 | 2495 | 6713 SEAT 1
17 | 4809 BOLT M8x12 1
18. FAIRINGS 18 | 4460 CONICAL WASHER M8 2
No. Reference Description Reqd No. 19 | 2773 SEAT FOAM 1
OP1 oP2 OP3 20 2062 | 4808 BOLT M8x16 1
21 | 6665 6666 | 4787 |STICKERSKIT 1

2024 / 2025 MINIGP-10 23|Page




MIREZEE

19. ENGINE
No Reference Description Reqd No.
STD | OP1 |OP2
1 | 0653 BLOCK & BOLT M6x8 KIT 1
2 | 5639 SPROCKET 16T, BOLT M6x8 1
3 | 3819 ENGINE 110 (VERIFIED) 1
4 | 5691 START LEVER 1
5 | 4299 HOSE, TUBE 1
6 | 5970 TANK 1
7 | 8457 BOLT M6X35 1
SPROCKET 415 8 | 7916 HOLD SUPPORT TANK 1
No. Reference Description 9 | 4955 SPACER 1
2 5639 12D /13D /14D /15D /16D /17D / 18D 10 | 4771 O-RING 65X5 1

2024 / 2025 MINIGP-10 24 |Page




